ENINES

For KT17 speacs 24300 & higher and KT19 specs 48200 & higher refer to Parts Manual TP-2135.

H_gw To Find Your Part Number

% Refer to the Composﬁe Exploded View on
pages 2 & 3 (Grids A2 & A3) 4t contains
major engine components boxed and identi-
fied by Group Number. Examine these groups
foryour part. After you locate your part record
the Group Number.

If the part you need is notillustrated; locate a
major engine component related to your part
and use this component to identify the Group
Number.

Obtain the Spec Number from the name-
plate attached to the engine shrouding.
Refer to the Spec Number index beginning on
page 4 (Grid A4). Listed vertically on the left
are Spec Numbers. Listed horizontally across

the top are Group Numbers and their titles,
Page and Grid Numbers.

L.ocate your Spec Number. Foliow horizon-
tally from your: Spec Number to the Group
Number column. Where these: two. columns
meet is theiVariation Number of your part.
Record that Vanatlon Number.

- Refer to the page (or gnd) where your part

is listed. Locadte thé part in the iltustration,
use its identifying index number to locate the
part name in the listing. Find the Variation
Number of your part in those listed below the
part name. Your part number is listéd to the
right of the Variation Numbers.

lltustrations are not intended to show the exact detail for all variations covered.

Quantities greater than one are shown in parenthesis behind part description.

TP-1303-C




COMPOSITE EXPLODED VIEW

GROUP 2
Baffles & 7
Shroud ~"

GROULP 10—

Dipstick ? o) %
t =

GROUP 14 =
Fuel Pump

Exhaust
GROUP 25 xhaus

Qi Piurnp

s

(40
GROUP 12— % —
==

Bo._

GROUP 18
fgnition

Breather
Cylinder
Head
GROUP 11

Eleciric Siart

GRID A2



COMPOSITE EXPLODED VIEW

- GROUP §
- Crankshafl

GROUP 1§ ———
Alr Intake

GROUP 17 —
Governor

GROUP 5
Carburetor

—= GROUP 13
Fivwwhee!

e GROUP 4
Camshaft
& Yalves

GROUPRP 2
Bafiles &
Shroud

GREID A3



SPECIFICATION NUMBER INDEX

g
IR 2
o o o é
Group £ Z - .18 = a3 -
Tile | 9| 9|9 z| 8] §| 8| T & =| &l 5 AR
& w2812 85|38 %|elB|8|3|E | ElF|E|-
o o= R = ] & o e [ = = 2. o o = [ = ]
Mumber | E 1 = R | gl & 5| 2| | 2| 0| 8| || 2|2 | 5|26 ]=
=Sl g|lsi 8| €| E| o> 8 S| @|2|=|a
| @O Q| 0|00 oll|ld| E|lL| G2 E&|{O0]O
1 21 3| 4| 5] 7! 8| 910 11| 12| 13|14 #7118 | 19|22 |25 3%
Page gl 810 t1 (12114 | 17| 18| 19| 20| 21| 22| 23| 24126 | 28|29 |30 | 31
Girid AB1 AB [A10|AT11AT12]AT4 B3| B4| 85| B6| B7| B8 | B9iB10{B12{B14/ C1 | C2{ C3
Speec. No. Variation Number
MODEL 24105 al ol af 1+ +] 1w 1] 1] 3|l3jef{s]1]s 111 ] 1
KT7 24106 ol alal 1| 1] 1]l 1] 19| 2|19 5] 1] 2 111
24111 1116 4| 1 12 ab 1] 1] 18| 51 4|2 HERE
*24112 4t el 6| 7|11i2] 7] 3l2|1]6|6|2]3]4 11 .
24115 o |12 3| 1|10] 11200 1) 4| 1| 8|5 1]517 5 | 1| 1 '
24116 s |15 2|11 1| 1] 3] 3] 2wl 1]s 'HERE
24125 ol 2|3l alslse|l a|l 1] 1]1]|86]2]38]4]c¢2 111 ]
24131 o |19 a3l 1l 71 1F 8| 1| 1] 1] 7]|.6]ls5)1]2 111 ]
24132 12|18 4] 1183l 3| 1| 1] 1| 7]|17]2]1]s 11|
24133 wl|le| sl 1 i7inln| 1| 3ls|7]19t6]1]s 11111
24136 1212 a1 J10] 1 e 11185557 5 1] 1
24139 alz|a|l 171 1|21 1]3|9]lels|1]s 101
24143 of{2| 3| 1| 8fs6| 4| 1| 1] 1]|6]2j3|4]c2z 101 |1
24144 sl a1l 7tz 3l 11 1]el2ts|1]2 11 ]
24148 15200 3| 1|10 1|55 1| 1| 1|8 s|'s]| 8|7 5 |1 |1
24152 g8l 31 3| 1l13laeleo] s 1] 1] 7 21]5|6]2 111 |12
24154 13les| 3] 1] 1| 3| 1| 1|1 7|w.| 5| 6]|:2 111 ]
24159 6 |16 ¢ 1|12 52| 84| 1| 1| 1 | 5| 7|2 111 |12
24166 14 18| 41 1| 12| 86|54l 1| 1| 1| 7|37| 2| 6]|s5 111 |2
24167 18|41 51 1| 20| 57| 64| 1| 8| 3| 74|86 6]s 712 |12
24171 B | 2| 3l 1 |12]ss|er| 1] 1 1] 6]aa|sa]7]2 'HIEBEE
24172 6| 2| 4| 1|13| 54| 54| 11 1| 16|23 5] 862 111 |12
24173 13|20 3| 1 |15|eal6s5] 11 1| 1{8|2r|5]|8]7 5 |1 |12
24175 6| 5| 4| 3 |13|54{ 54 11 1| 1| 6|34| 5] 10]1 111 |12
24176 13|27 3| 1 | 13| 48] 60; 1{ 1| 3| 9| 20| 6] 6|8 1|1 12
24178 13|25 3| 1 |13 48i5a 1§ 1| 1| 7]3]5]6]2 R ENER
24181 14 3| 4| 1|13 5al6a|l 1} 1] t| 7|25 86]2 11 |12
24183 g8 | 3| 3| 11| 1|28| 11 1| 7|20 5] 8] 2 11| 9
+24188 4| 6| 86| 711|586 3p 2] 1| 6|39 2|3]4 5.1 1 12
24189 0|4l s| 176t 11| 1| el 7|a] 6] 1]s5 7 |2 {12
24180 13125| 3| 1 |13|866| 84| 1|11 1] 7|a]s| 6]z 1 1 {2
24181 184t 5| 1 |20|e6i| 11| 1| 8] 3| 7|a] 6] 6]|s5 7| 211
24193 13i20| 3| 1 |t5|e7| 65| 1|90 1| 8|27 5| 38]|7 7 |2 |12
24194 6| 2| 4| 113 54|6a| 1| 1] 1|86|28|5]|6]2 T 11 {2
24195 61 2| al 1113|754 1] ef1|10]|23|5]|86]¢2 7 {2 112
24196 41 3| a| 1113|7364 1|0} 1]7]23]5]68]2 7 2 12
24197 g1 3|3l 1]13|e68|60| 1|efj1]7]21|5]|86]c2 7 12 {12
24198 14i1e| a| 1 {12] 76|54l 1| g1 | 5] 712 7 12112
24199 s1l1g) 4| 1 12| 77| 54| 1| | 11 7137|2615 1112 |12
24200 gio2|al 112|767 1| 9| 1i6i28|3|7. 2 7 12 12
24201 615 4| al3|73]s84] 1] o] 11e[a3a|s]10}1 7 |2 {12
24202 13i27| 3| 1 ]13|esleo] 1] 9| a3]o|le|e!ls]s 7 12 112
24203 6 13| 4| 1 113|7m|5s54] 19| 1}17|23|5s5186]2 7 |2 112
24204 13125 3| 1 (13|77l sa] 19| 1| 7|3i516]z2 7 12 {2
24205 s lola| 1 |13im| 6] 1] 9] 1|6|28]5]6]|2 7 |2 |12

*Generator Specification Number 10111 before Generator Serial Number 099052.
+Generator Specification Number 10111 after Generator Serial Number 089051; Generator Specification
Numbers 10112 thru 10116.

GRID A4



SPECIFICATION NUMBER INDEX

o
I 2
G £2 e 8 % £
roup Blea|lS| =l oz % 3z 2, = | 2 =
H o o i a
Title Clagl o|le|2 el vl B ..|s|E|s S5 2@
& Slel 2| 2|28 |G| 81 F%|e|B|S|5|e|8]|E g2
£ ] o] 0 = o | s - = o B, bem 2 = o = o
Mumber | = jm; @a|lcl @]/ S|z E1 2|8 C|B|=| 2|2 E5|8|a]E
=158l a8l m|2|e]|lE|> 8|8 a|la|l=]a
< Ipia|lGioldlglOo|oa|ln|jw| || |2 B8 0|6
1 21 3| a1 5 718 9101112131417 |18 18|22 |251 39
Page 6 81101 111121141171 18| 19| 20|21 (22123124 (26128 29 (30131
Grid | A6 | AB|AI0|AT1|A12|A14| B3| B4| B5| B6| B7 | B8| B9|B10|B12|B14|Ct |02 | C3
Spec. No. Variation Number
MODEL 24206 4 6] e[ 7117866 | s 2] 1 [ 6fa] 2] 3]a4 11| 2 |12
f(c.:i;i:r d) 24210 14| s5| 4| 313|754l 1] 9 1]le6foats]| 6|8 7 |2 |12
24213 23|52 5| 3 t21|67 |58 1] 9} 1] 7 217|149 7 |2 |12
24216 1343 3| 3 l13|es|sa| 1] o9f 17121 5| 86]|2 7 12|12
24217 14| 3] 4| 1 lw|7m|lmw]1|{13] 1] 7]e3|5]|686]2 7 12 |12
24218 131a3] 3 1 [3]eslen} 1 |1a] 1] 7 107 5] 6 |2 7 12 |12
24220 6 | 2| 4] 1 || 73{58f 1|13 1|10]|e3|s5]| 6|10 7 {2 |12
24221 6 | 3| ai1|13|73|54| 113 1|7 |23]5]| 56|10 7 |2 |1
24222 o7 27| 3| 1 |13|e8|60| 1]13| 3a|1a|20]| 6| 6 |68 7 |2 |12
24293 o5 27| 3 [ 1 12| 7|67 1] 9| 1132zl 7|2 11 |2 {12
24205 6 | 2| a1 ]13|73|5a] 1 [13] 1 |oo]2a| 5|8 [10]|200] 7 [2 |12
MODEL 49107 6 |19] 4] 11l 13]51[a3] 5[ 1] 1] 6]23] s| e ]2 6 | 1 | 12
KT19 49110 13|43 3| 1| 1314 |a9! 5| 10| 1| 7|21| 5] 586 |2 6 | 2 |12
49111 6 |24] 4| 1| 120 41 |4aa] 1| 1] 1 260 51 7 |2 6 | 1112
49112 13|35 a| 1| 1337|448 5| 1| 5| 92006} 6|6 6 | 1112
49125 13|25 a| 1| 13| 38}44] 5| 1| 1] 7|zl s| 6|2 6 | 1|12
49127 6 | 3| 4| 1| 13[72]43] 5| 10| 1] 723!l 5] 6 ]2 65 | 2 | 12
49129 13|25 3| a|1al4a|a3| 5| 1| 1| 623l 5|86 |2 6 | 1|12
49130 130195 3| 1}13|es| 44| 5|10 1| 7|31 5| 8|2 6 | 2 | 12
49131 6 119 4| 1 13| 72|43 5| 10| 1| 10|23] 5| 8 |2 6 | 2 | 12
49132 6 | 24| 4| 1112 80| 44| 5| 10] 1 % 5| 7 |2 8 | 2 | 12
49133 1303 3| 1713[e6a]40| 5] 10! 5| 9|20{ 6| 6|8 6 | 2 | 12
49139 a1 | 3| 4| 1|13 69|78 512 1| 7 197 5| 6 | 2 g 12 |12
49141 6 (19| 4| 1| 13| 72|43} 5} 12| 1{10|23] 5| 6 |10 8 | 2|12
49145 o7135| 3| 1| 13|ea|40| 5| 12| 5}/ 14|20| 6] 6 | 8 8 | 2 | 12
49147 1424 4| 1 |12l80| 44| 5| 10| 1 | 5 712 6 | 2|12
MODEL 32120 6| 9| 4] 6 | 91s50[a| 210 1] 6|22]s]6]e2 2 |2 |10
KT21 32134 6 | 7| 4|6 |olsc)s] 2|1w|1]7|2]s5)|6]z2 ‘2 |2 |10
32140 6 |o| 4|6 |9isofa30| 2|1)110|23]5|¢86]/ 2 o |2 |10
32146 23|s0| 5| 6 | ofls0|ase| 210! 1|7 |a3!5)86 /|2 2 | 2|10
32148 23|53| 5|6 | o |s0|3| 2|10fs5| 7 |a3)5]|6/|c2 2 | 2|10
Contact Your Kohler engine parts supplier For Short Blocks and Replacement Engines
for any specifications not listed. refer to Selection Guide TP-2077-A.

Contact your Kohler Generator paris supplier for Generator specifications

GRID A5



KT17-KT19-KT21

GROUP 1
Adr intake

Index Description Part Index BDescription Part
Number Variation Number Number Mumber Variation Number Number

1 Wing nut 1/4-20 8 Base, alr cleaner

8,9, 13, 15, 25, 27 X-276-7 8 52 201.03
1 Wing nut 1/4-20 {2) 9 Base, alr cleaner

1, 6,12, 14, 31 X-276-7 9
2  Cover, air cleangr Before Serial No. 9544628 use 52 201 01

8,9 47 082 1 After Serial No. 9544827 use 52 201 03
3 Seal, air cleaner cover 0 Stud 1/4-20 % 1-7/8

8,9 A7 032 03 8,9 X-352-39
4 Element, air cleaner 11 Tube, air intake

1,6,8,9, 12,14 31 47 083 01 8.9 52 134 01
5 MNut, hex. 1/4-20 (2} 12 Gaskel, air cleaner

89 X-81-1 8,9, 13, 15, 25, 27 277093
&  Washer, split lock 1/4 13 Elbow, air cleaner

8,9 H-20-1 8,13, 25,27 52 054 15
7 Washer, plain 1/4 13 Elbow, air cleaner

8,9 X-25-73 15 52 054 14
& Screw, HL.C.10-32 2 8/18 (4)

8,8, 13, 15,25, 27 X-G7-88

GRID AS




GROUP 1

fncdex Description Part Index Description Part
Mumber Variation Number Mumber pumber Variation i\{umber Mumber
g 43 Eilbow, air cleaner 27 Elbow, air cleaner
i 9 1, 4,12 52 054 16
Before Serial No. 9544628 yse 52 654 OF 27  Elbow, air cleaner
After Serial No. 9544627 use 52 054 14 (Disconiinued not available at Kohler Co.)
i3 Elbow, air cleaner 5 52 054 08
23 52 054 26 27  Elbow, air cleaner
14 Gasket, elbow 8,14, 3 52 054 17
1,4,5,6,8,9, 10,12, 13, 15, 20, 23, 28 Gasket, alr cleaner
25,27, N 277069 1, 4,8, 14, 31 52 055 04
15 Washer, LT. #10 {2} 28  Gasketi, air cleaner
1,4,5,6,8,9,10,12, 13, 14, 15, 18, 20, (Replaced by 52 055 04}
23, 25, 27, 31 X-22.9 12 52 05503
16  Screw, slid. pan hd. 10-32 x 1-1/2 (2) 29  Stud 1/4-20 x 4-3/4
1,4,5,6,8, 09,10, 12, 13, 14, 15, 20, 23, 1,4,8, 12,14, 31 X-352-38
25,27, 31 X-50-57 30  Cover, air cleaner
16 Screw, HL.H.BA. 10-32 x 1-3/4 (2) 13, 15 45082 01
18 52 086 05 31 Cover, air cleaner element
17°  Washer, plain #10 13, 15, 25, 27 52082 04
1,4,5,6,8 8, 10,12, 13, 14, 15, 18, 20, 32  Precleaner
23, 25, 27, 31 X-25-79 {Replaced by 45 083 (1)
18  Screw, sitd. pan hd. 10-32 x 2-1/4 13,15 52083 02
1,4,5,6, 8, 8,10, 12, 13, 14, 15, 20, 23, 33 Element
25, 27, 31 X-50-37 13, 15, 25, 27 45 083 02
18  Screw, H.H.47 10-32 x 2-2/3 34  Base, air cleaner
18 52 086 04 13,15 52094 06
18 Cover, air cleaner 35 Elbow, air cleaner
1,6, 12,14, 31 5208202 {Replaced by 52 054 25)
20 Seal, alr cleaner cover 10, 18, 20 52 054 21
1,8, 12, 14, 31 5203201 36  Gasket, air horn
21  Sesl, element cover 18 52 041 12
13, 15, 25, 27 231032 37 Brace, air cleaner elbow
21  Seazl, element cover (2) 18, 20 52120 01
12, 14, 31 231032 38 Screw, H.C. 10-32 x 7/16
22  Cover, air cleaner element 18, 20 X-67-64
12, 14, 31 52 082 03 39 Nut, hex. 5/16-18
23 Precleaner, element 18, 20 X-82-2
12,14, 31 52 083 01 44 Washer, plain 5/16
24 Screw, hex. wash. hd. 1/4-20 x 7/15 18, 20 A-25-44
1,8, 12, 14, 31 M-67-83 a1 Cover, air cleaner
25 Base, air cleaner 25,27 52254 11
{Repiaced by 52 201 07) 42  Precleaner
1,8, 12, 14 52 201 04 25, 27 45083 01
25 Base, air cleaner 43  Seal, air cleaner cover
31 52 201 07 28, 27 237423
25 Tube, air intake 44 Base, air cleaner
1,6,12, 14, 31 47 134 02 25, 27 52201 06

GRID A7



KT17-KT18-KT21

GROUP 2
Bafiles
& Shroud

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Duct, #2 side air 9 HBeaffle, #1 cylinder head - with
3, 18, 43, 52 52 281 09 rear cyl. bafile
1 Duct, #2 side air 15, 20 52124 25
7,50, 53 52 281 05 9  Bafile, #1 cylinder head - with
2  Nutb5/M16-18(2) rear ¢yl bafile
3,7, 15, 18, 20, 41, 43, 50, 52, 53 x-82.2 41, 52 52124 31
3  Washer, plain 1/4 (2) 9  Bafile, #1 cylinder head - with
15, 20, 41 X-25-20 rear cyl. bafile
4 Washer, split lock 5/16 (2) 50, 53 52 124 37
7, 50, 83 H-21-1 10 Housing, blower
5  Cover, air duct 50, 53 52 027 14
3,7,15, 18, 20, 41, 43, 50, 52, 53 52282 01 10 Housing, blower
6  Duct, #1 side air ' 2,8,7,15,18, 19 52 027 o7
7,50, 53 5228104 18  Housing, blower
6  Duct, #1 side air 16, 20, 24 52 027 10
3,18, 43, 52 5228108 10 Housing, blower
7 Baifle, #1 cylinder head 25, 27, 29, 35, 41, 43, 52 52 627 69
2,.5,16, 27 52124 01 10 Housing, blower
7 Bafile, #1 cylinder head 8 52 027 G6
3,18 5212403 16 Housing, blower
7  Bafile, #1 cylinder head 12 52 027 05
{Replaced by 52 124 36) 11 Screw, hex. wash. hd. 10-32 (4)
7 5212407 16, 24, 50, 53 X-67-64
8  8aiile, #1 cylinder head - with 12 Plate adjusting (2)
rear cyl. baiile (Replaced by 52 146 05)
19, 24, 25, 35 52 124 23 18, 24, 50, 53 52 146 04
9 Baffle, #1 cylinder head - with i3 Deflecior, grass
rear cyl. baffie {Replaced by &2 265 04}
12, 29, 43 52 124 24 18, 24, 50, 53 52 265 01

GRID A8




GROUP 2

index Description Pari index Description Part
MNumber Variation Number Mumber Mumber Variation Number Mumber

14 Sorew, hed. wash. hd, 1/4-20 1 7/16 (21) i85 Bafile, #2 cylinder head
2,5,12,19, 25, 27, 29, 41 H-67-83 (Replaced by 52 124 35)

14  Screw, hex. wash. hd. 1/4-20 x 7/16 (28) 41 52124 32
3, 18, 43, 52 K-67-83 iS5 Baffle, #2 cylinder head

14  Screw, hex. wash, hd, 1/4-20 x 7/16 (20} 53 52 126 27
15, 35 X-67-83 16 Baifle, #2 cylinder head - with

14 Serew, hex. wash. hd. 1/4-20 2 /16 (24) rear cyl. baffle
16, 20, 24 X-67-83 19, 24, 25 52124 18

14  Screw, hex. wash. hd. 1/4-20 x 7/16 (31) 16  Baifle, #2 cylinder head - with
50 X-67-33 rear cyl. baifle

14  Screw, hex. wash. hd. 1/4-20 x 7/16 (30) 35 52124 30
83 X-67-83 17 Screw, hex. hd. 1/4-20 1 9/16

14 Screw, hex. wash. hd. 1/4-20 x 7/16 (27) 7,35,53 X-67-69
7 X-67-83 18  Baffle, #2 cylinder top

5 Baffle, #2 cylinder head 18 52 063 02

s 2,3,5,12, 16,18, 27, 28, 43, 52 52124 02 18 Baffle, #2 cylinder top
o 15  Batfle, #2 cylinder head 2,3,5, 7,12, 15,16, 19, 20, 24, 25, 27,
L 7,50 52124 06 28, 35, 41, 43, 50, 52, 53 52 063 01
15  Balfle, #2 cylinder head 20 Support, upper housing
(Discontinued not available at Kohler Co.} 2,3,5 /7,12, 15, 16, 18, 19, 20, 24, 25,

15, 20 52124 17 27,29, 35, 41, 43, 50, 52, 53 52 217 01

Generator Set

Application
Index Desgcriplion Part index Description Part
fNumber Variation Number Mumber Mumber Varlation Number Mumber
1 Bafile 3  Spacer (2)
6 52 063 07 8 H-400-121%
2  Berew, hext. wash. hd, 1/&-20 21 (2) 4  Scroll
8 X-67-86 6 52 416 01

GRID A9



10

GROUP 2

(Contd.) KT17-KT19-KT21
Index Description Pari Indext Bescription Part
Mumber Variation Number Muamber Mumber Variation Number Humber
5 Screw, hex. wash, hd, #10-24 % 3/8 {4} 9 Serew, hex. wash. hd, 1/4-20 x 7716 (27)
6 K-67-97 G K-67-83
5] Cover, seroll 10 Baffie, #2 cylinder head
[¢] 52 896 70 6 52 063 09
7  Batile, #1 cylinder head 11 Baffle, 52 eylinder top
8 52 063 08 6 52 863 02
8 Housing, blower 12 Suppori, upper housing
& 52 027 03 8 52217 ¢

GROUP 3
Breather
& Vent
8
(&
~0

MNo. 1 Cylinder

Mo. 2 Cylinder

Index Description Part index Description Part
Number Variation Number Mumber Number Variation Number Number
1 Nut, hex 1/4-20 (2) 4  Clamp, hose
2,3,4,5 8 X-81-1 {Used prior to Serial No. 8544628)
2  Washer, plain 1/4” (2} 3 ¥%-426-3
3,45 6 X-25-12 5 Hose, breather
3  Cover, #2 cylinder valve 2 52 326 03
2,345 52 086 02 8  Hose, breather
3 Cover, #2 cylinder valve 3
8 52 254 08 Before Serigl No. 9544628 use 52 326 03
4  Clamp, hose After Serial No. 9544627 use 52 326 05
2 X-426-3
GRID A0



GROUP 3

- T
RT17-KT19-KT21 {Con?'d.)
Index Description Part index Description Part
Mumber Variation Number Number Mumier Variation Number Mumber
6  FHose, breather 14 Seal, breaiher
4 52 326 08 2,3,4,5 8 52 332 04
7 Hose, breather 15 Valve, umbrella
5 52 326 07 2,3,4,5,68 52 462 01
8  Hose, breather 16 Kit, #1 lower cyl. valve
_ & 52 326 08 (Includes 15)
9 Fube, breather 2345 52 755 08
5 52123 05 B
10 Clip, tube 17 Cover, i1 lower cyl. valve
5 52 154 02 & 52 254 07
11 Cover, #1 upper cyl. valve 18  Siud, #1 cyl valve cover - 1/4-20 x 3-1/4
2,3,4,56 52 086 08 2,3,4586 275220
12  Gasket, valve cover {3} 19 Stud, #2 cyl. valve cover - 1/4-20 x 2-1/4
2,345¢8 52 055 01 2,3,4,5,86 X-352-39
13 Filter, breather
23,456 231418
GROUP 4
Camshaft
& Valves
i2
A
6\
9\
&
\?
\3
Index Description Part Index Description Part
Mumber Variation Number Number Number Variation Number Number
1 Camshaft 3 Kit, retainer (4)
{Replaced by 52 010 02} 1.3,4,8,7 4175510
1,.3,4,6,7 5201007 4 Retainer, spring (4)
2  Tappet (4) 1,6 230011
4 52 019 01 4  Retainer, spring (2)
2 Tappet (4) 3,47 2300
1,3,86,7 52 099 02 5  Spring, infake valve (2)
1,3,.4,8,7 230010

GRID AT

11



EROUP 4

{Con¥d.) KT17-KT19-KT21
index Description Pari Index Descriplion Pari
Mumber Variaiion Number Number Mumber Variation Number Mumber
6  Retainer, spring (4) 9 Valve, exhaust (2)
1,3,4.6,7 52 (18 01 3,7 52 016 02
7 Seal, valve stem (2) g  Velve, exhaust (2)
1,3,4,6,7 52 032 05 5 52016 03
8  Valve, intake (2) 10 Spring, exhaust valve (2)
1,3, 4 52 017 01 1.8 230010
8  Valve, Iniake (2) 10 Spring, exhaust valve (2)
7 52017 02 3,4,7 230168
8  Valve, intake (2) 1 Rotator, vaive (2)
g 52 017 03 3,47 230020
9 Valve, exhaust (2) 12 Spacer (A.R.)
1.4 52 016 01 1,3,4,6,7 52 422 03
)
Group 5 '
CARBURETOR

GRID A2



GROUPS

KTi7-KT19-KT21 (Confd.)
index Description Part tndex  Description Part
Mumber Variation Number Mumber Mumber Variation Number Mumber
1 Carburelor - assembly 21 Bracket, choke
(includes 11, 12, 24 thru 34) 11 45 126 91
1,7 52 653 01 22  Connector
i Carburetor - assembly 11 H-288-1
(includes 11, 12, 24 thru 34) 23 Etbow
8, 10 52 053 02 11 X-555-2
k| Carburetor - assembly 24  Screw, bowl retainer
{Includes 11, 12, 24 thru 34} {Replacad by 47 100 05)
g 52 053 10 1.7,8,9, 10,11, 12,13, 15, 20, 21 47100 04
] Carburetor - asgembiy 25 Bowl, fuel
{Includes 11, 12, 24 thru 34) 1,7,8,8 10, 11, 12,13, 15, 20, 21 235448
12,15 52 653 11 26  Float
i Carburetor -~ assembly (Replaced by 25 757 03 float
{includes 11, 12, 24 thru 34) kit which includes #28}
13 52 053 09 1,7,8,9,10,11, 12,13, 15, 20, 2% 200408
i Carburetor - assembly 27  Pin, float hinge
(includes 4, 11, 12, 24 thru 34) 1,7,8,9,10, 11,12, 13, 15, 20, 21 200376
20 52 053 16 28  Gaskel, bowl baffle
1 Carburetor - assembly {Replaced by 25 041 02)
(Iincludes 11, 12, 24 thru 34} 1,7,8,9,18, 11,12, 13, 15, 20, 21 200439
21 52 053 28 29  Gasket, bowl
2  Conneclor, hose 1,7,8,9,10,11, 12,13, 15, 20, 1 200375*
1,7,8,8, 10, 12,13, 15, 20, 21 X-391-1 30  Spring, idle speed
3  Gasket, carburetor 1,7,8,9,10, 11,12, 13, 15, 20, 21 232555
1,7,8,8,10, 11,12, 13,15, 20, 21 271030 31 Screw, idle speed adj,
4  Gasket 1,7,8,9, 10, 11,12, 13, 15, 20, 21 232556
20 47 04105 32  Needle, idle fuel adj.
5  Carburetor - assembly 9,12, 13, 15, 20, 21 277210
(Includes 6 thru 34) 32 Needls, idle fuel adj.
11 52 053 15 1, 7,8, 16, 11 235008
6  Line, fuel 33  Spring, idle fuel
11 X-807-2 1,7.8,9,10; 11, 12, 18, 15, 20, 2% 200380
7  Brackei, solenoid 34  Fuelinlet needie & seat
kR 45 126 12 Available only in carburetor
7  Bracket, solenoid repair kit 221519
21 52126 04 35  Serew, H.C. 5/16-18 x 2-7/8 (3)
8  Kit, solenoid 7,8,9,11,12,13, 20 X-6-54
{includes 9 & 10) 35 Screw, H,C.5/16-18 x 2-7/8 (2)
11, 24 4175512 16, 15, 21 X554
9 Plunger, solenoid 36  Strap, lifiing (2)
1, 21 4138501 7,8,9,10,11,12, 13,15, 20, 21 52 445 02
i0  Ring, “0” 37 Washer, lock 5/18 (4}
11, 21 4114103 1,7,8,9, 10, 11,12, 13, 15, 20, 21 X-21-1
11 Spring, main fuel 38  Manifold, intake
1,7,8,9,10, 11, 12, 13, 15, 20, 2t 200383 “1,7,8,9, 10, 12,13, 15, 20, 21 52164 01
12 MNeedie, main fuel adj. 38  Manifold, intake
1,7,8,9,10,12,13, 15, 20, 21 52 103 01 11 52 358 02
12 Needle, main fuel adj. 39 Stud 5/16-18x1(2)
11 52103 02 1,7,8,9, 10, 11, 12, 13, 15, 20, 21 X-352-37
13 Gasket 40  Mut, hex. jam 5/16-18 (2)
11 277281 1,7,8,9,10,11,12, 13,15, 20, 21 X772
i4  Heater, choke 41 Screw, H.C. 5/16-18 x 2-3/4 (4)
11 52 175 01 1 H-6-8
15 Screw, F.H.M. 8-32x 1/4(2) 41 Screw, H.C. 5/16-18 x 2-3/4 {2)
11 X-14-8 7,8,9, 11,12,13, 20, 21 X-6-8
16  Retainer, choke heater (2) a1 Screw, H.C. 5/16-18 x 2-3/4
11 277275 10, 15 X-6-8
17  Plate, baifle 42  Gasket, intake manifold (2)
11 277297 (Replaced by 52 0471 08)
18 Screw, F.H.AM. 10-32 2 7/16 (2) 1,7.8,9 10, 11,12, 13,15, 20, 21 52041 02
11 X-15-14 Kit, carburetor repair
18 Screw, F.ALAL 10-32 2 5/8(2) {Replaced by 25 757 G2}
11 Hel8a ALL 2215189
20  Washer, lock #10 (2)
1 ®-18-1 “included in Carburetor rapair kit 2215178,

GRID A3

13




14

GROUP &

éﬁﬁﬂ?@.} 5{?3 ?WK?‘EQ"%{?E?
Index BDescription Part index Descriplion Part
Mumber Variation Number Mumber Mumber Variation Number Mumber

Mot Hustrated

Lead, choke ground (10" - 18 gauge -
push on tab and uninsulated barrel
eyelet terminals)

i1

52 518 05

Lead, solenocid ground (5" - 18 gauge -
push on tab and uninsulated barzel
eyelet terminais)
11,21 25 51812

GROUP 7
Crankcase

Index [Description Part Index BDescriplion Part
Mumber Variation Number Number Number Variation Number Number
1 Barrel, cylinder (2) 1 Barrel, eylinder (2)
{Repiaced by 52 565 27) {Replaced by 52 5565 32)
{Includes 2 & 3) (includes 2 & 3)
7,12, 20,31, 54 52 565 21 41, 42 52 565 29
1 Barrel, cylinder (2) 1 Barrel, #1 eylinder
1, 6, 11, 48, 52, 55, 56, 57, 59, 61, 64, {includes 2 & 3)
67,68,73,75, 76,77, 78 52 565 27 50 52 565 33
i Barrel, eylinder (2) 1 Barrel, #2 cylindsy
(includes 2 & 3) {Inciudes 2 & 3)
37, 39, 40, 51, 65, 69, 72, 80 5258532 50 52 565 34
GRID A4




inlon Descrintion Fart fngesr Drzeeription
Letler Variation Mumber Mumbe: Latter Variatton Mumbs
2 insert, valve seat (4) 13 Plate. rear closurs
i, {Replaced by 52 008 14}
Before Serial No. 10200852 use 52 382 03 1,6, 37, 89, 40, 48, 55, 65, 67, 68, 069, 78 52409 &
After Seriat No. 10200857 use 238265 13 Plate, vear closure
2 inserl, velve seat (4) {Replaced by 52 009 13)
8 11, 57, 61 52 009 62
Before Serial No. 9653771 use 52 332 48 18 Plate, roar closurs
After Serial No. 9653770 use 230268 42 52 005 04
2 inseri, valve seat (4) EE] Plate, rear closure
7,712, 20, 31, 37, 39, 40, 41, 42, 48, 50, (Repfaced by 52 009 14}
51, 52, 54, 55, 56, 57, 59, 61, 64, 65, 31, 56, 65, 77 52 809 05
67,68,69,72,73, 75,76, 77,78, 80 250265 13 Plate, rear closure
3  Guide, valve (4) (Replaced by 52 008 15)
(Replaced by 52 316 06) 7,50,51, 54,72, 73 52 009 66
1,6, 7, 11,12, 20, 31, 37, 39, 40, 41, 42, i3 Plate, rear closure
48, 50, 5%, 52, 54, 55, 57, 59, 61, 64 52 316 04 {Replaced by 52 009 18)
3  Guide, valve (4) 12, 41, 52, 76, 80 52 002 06
58, 85, 67, 68, 69, 72, 73, 75, 76, 77, 14 Gasket, rear closure plaie
78, 80 52 316 06 (Replaced by 52 041 08)
4  Gasket, cylinder barrel (2) 1,6, 7, 11, 12, 20, 31, 37, 39, 40, 41, 42,
ALL 52 041 04 48, 50, 51, 52, 54, 55, 57, 59, 61, 64 32041703
5  Adapier, generator 14 Gaskel, rear closure plate
{Replaced by 52 029 01) 56, 65, 67, 68, 69, 72, 73, 75, 76, 77,
20, 59 52 029 62 78, 80 52 041 08
5  Adapier, generator i%  Pin, roll
{Replaced by 62 029 07) ALL H-280-10
78 52 029 01 16 Shafi, governor
6 Siud5/16-18x 3 (2) ALL 52 678 62
20, 59 232870 i7  Ring, retaining
¥ Washer, split lock 5/16 (2) AlL K-269-43
20, 59 He2i1 18 Plug, cup 17/64 0.D. (2)
8  Mui, hex. 5/16-18 (2) 1,6, 7, 11, 12, 20, 31, 37, 41, 42, 48,
1, 8,7, 11, 12, 31, 37, 39, 40, 41, 42, 51, 52, 54, 55, 58, 59, 64 H-702-4
48, 50, 51, 52, 54, 55, 58, 64, 65, 67, 18 Plug, pipe 17/64 0.D.
68,69, 72, 73,75, 76,77, 78, 80 H-B2-2 39,61, 67,68, 75,76 A-702-4
8  Nui, hex. 5/16-18 (3} 12 Plug, pipe - hex. ctsk. 1/16
57, 81 X-82-2 50, 57, 65, 69, 72, 73, 77, 78, 80 52 139 07
8 Mut, hex. 5/16-18 (4) 20  Crankcase
20, 59 X-g2.2 Service with a SHORT BLOCK. Refer to
2] Bearing, sleeve (2} TP-2077-A KT17-KT18-KT21 Short Block
1, 7,11, 12, 20, 31, 37, 39, 41, 42, 48, publication.
50, 51, 52, 54, 56, 57, 58, 61, 84, 65, 21 Bearing, lower needie
67, 68, 69, 72, 73, 76, 77, 78, 80 52 030 02 20,59, 78 52 63003
Bearing, sleeve .00 LS. 52 030 07 22  Bushing, lower
Bearing, sleeve .020 U.S. 52 030 08 20,59, 78 52 158 02
10 Seal, reay oll 23  Bushing, upper
(Replaced by X-583-5) 20,59, 78 52 158 03
1,6, 7, 11, 31, 39, 48, 54, 55, 57, 61, 64 H-583-4 264  Bearing, upper neetdle
10 Seal, rear off 20,58, 78 52 03004
20, 40, 56, 59, 65, 67, 68, 73, 75, 77, 78  X-583-8 28 Serew, hex. flange 5/16-18x 2 (2)
10 Seal, vear off (2) ALL #-802-8
12, 41, 52, 78, 80 K-583-5 26 Connector
10 3eal, rear oil 78 X-380-3
{Replaced by 52 032 08) 27 Connector
37, 42, B0, 51, 69, 72 5203208 20, 59 X-381-10
11 Bearing, ball - rear 28  Plug, solid sg. hd, 3/8
6, 40, 85, 75 ¥-238-4 ALL (except 64, 77) H-75-18
12 Serew, washer hd, 5/16-12 1 1 () 28  Plug, solld sg. hd. 3/8 (2)
ALL H-802-8 77 H-75-18

GRID B



16

(Cont'd.) ETI7-KT19-KT21
indexn  Desoriplion Pari indey  Descrinlion Payi
Moumber  Variaiion Number Humber RFhgmbier  Variation Nusber Mumizer
2% Plug, hex. oisk,. hd, 3/8 37 Plug, cup B/16
ALL He15-32 (Replaced by X-702-15)
286 Plug, hex. oisk. hd. /8 39, 80, 57, 61, B5, 67, 68, 69,72, 73,
20, 59 He¥5-23 75,76,77.80 HAT02-13
30 Seal, front ol 37 Plug, cup 5/16
1, 8,7, 11, 12, 20, 31, 61 52 032 97 78 ¥-702-15
3 Seal, front oil 38  Sorew, hex. ilange 5/16-18 % 3-1/2 (6)
37, 39, 40, 41, 42, 48, 50, 51, 52, 54, ALL H-802-7
55, 56, 57, 59, 64, 65, 67, 68, 69, 72, 39  Washer, plain (2)
73,75,76, 77,78, 80 52 032 10 (Repiaced by 47 468 G1)
31 Housing, ol ALL {except 57, 61) 231258
{Replaced by 52 755 18} 39  Washer, plain {3)
39, 50, 57, 61, 65, 67, 68, 69,72, 73, {Replaced by 41 468 071)
75,77 52 095 01 57, 61 231258
31 Housing, oit 40  Stud 5/16-18 1 4-1/8 (2)
76,78, 80 52 095 03 ALL X-352-33
32  Ciip, spring 41 Screw, hex. wash. hd. 3/8-16 x 3-5/8 (2)
39, 50, 57, 61, 65, 67, 68,69, 72, 73, ALL X-802-10
75,76, 77,78, 80 52 237 02 42 Nwui, whizlock flange 3/8-16 (12)
33 Plug, cup 11/16 0.D. ALL 52100 03
ALL X-702-5 43 Washer, plain (4)
34 Tube, oii pickup 37, 39, 41, 42, 51, 85, 69, 72 270889
{Replaced by 52 755 18) 44 Siud 3/8-16x 2 (12}
39, b0, 57, 61, 65, 67, 68,69, 72, 73, {Replaced by 52 072 01)
75,77 52 123 08 1, 8, 7, 11,12, 20, 31, 37, 39, 41, 48, 50,
34  Tube, oil pickup 51, 52, 54, 55, 59, 64 X-352-42
78,78, 80 52123 46 44  Slud 3/8-16 x 2 (12)
35 Clamp 40, 42, 56, B5, 67, 68, 69, 72, 73,75, 76,
39, 50, 57, 61, 65, 67, 68,69, 72, 73, 77,78, 80 5207201
75,77 235778 45 Stud 5/16-18 x 2-1/2
35 Clamp 57,61 5207202
78, 78, 80 52 237 04 45  Screw, hex. flange 5/16-18 x §-1/2 (2)
36  Screw ALL H-802-6
39, 50, 57, 61, 65, 67, 68, 69,72, 73, a7 Bearing, ball - front
75,77 X-67-97 6, 40, 55, 75 H-238-3
36  Screw
76,78, 80 X-67-64

GRID B

v



Index Description Part index Description Part
Mumber Variation Number Number Number Variation Number Number
k| Crankshaft i Crankshaft
3 52014 08 58 52 014 2¢
1  Crankshaft 1 Crankshafi
4 52014 67 {Replaced by 52 074 48)
i Crankshaft 60, 65 52 014 32
7 52 04 15 1 Crankshaft
1 Crankshaft (Replaced by 52 (14 48)
1% 52 014 68 64 52014 27
i Crankshafi i Crankshaft
13 52 014 10 B7 52 614 25
1 Crankshalt 1 Crankshaft
29, 51 52 014 17 78 82 014 57
i Crankshaft 1 Cranlshaft
(Replaced by 52 014 51 78 52 014 60
30 52 074 40 2  Washer, thrust .119/.122 (A.R.)
i Crankshaft 3,7, 11,13, 29, 38, 43, 44, 49, 51, 54,
43 52 014 23 58, 60, 64, 65, 66, 76, 78 52 468 03
1 Crankshaft 2  Washer, thrust .128/.151
{Replaced by 52 014 47) 3,7,11,13, 20, 89, 43, 44, 49, 51, 54,
66 52 014 31 58, 60, 64, 65, 66, 76, 78 52 468 04
i Crankshaft 2  Washer, thrust .137/.140 (A.R))
(Replaced by 52 014 56) 3,7, 11,13, 29, 39, 43, 44, 48, 51, 54,
44 5201424 58, 60, 64, 65, 66, 76, 78 52 468 05
1 Crankshait 2 Washer, thrust 123127 (A.R.)
(Replaced by 52 014 55) 51, 65 52 468 a7
49 52014 36 2  Washer, thrust .132/.136 (A.R.)
i Crankshaft 51, 68 52 468 08
(Replaced by 52 014 45) 2  Spacer, shim .018/.022 (A.R.)
54 52 014 26 4, 87 52 422 02

&R B3

~}



GROUP S
Cylinder
Head

Index Descrintion Part index Description Part
Number Variation Number Number Mumber Variation Number Number
1 Head, cylinder #1 & #2 (2) 5 Scrow, hex. hd, 5/16-18x 2
{Replaced by 52 015 06) {For Generator sets with high
1 5201505 temp. cutout switch)
i tead, cylinder #1 & #2 (2) 3 230577
2 52 15 03 6  Stud, cylinder head
1 Head, cylinder #1 3 232810
(For Generator sets with high 7 Mut, hex. 5/16-18
temp. cutout switch} 3 K-82-2
3 52 015 05 8 Secrew, cylinder head (18)
i Head, eylinder #1 & #2 (2) 1,25 41 086 02
5 52 015 07 8  Screw, cylinder hoad (16)
i road, cylinder #1 & #2 (2) (For Generator sets with high
(For Generator sels without high temp. cutout switch}
temp. cutout switch) 3 41 086 62
3 52 015 06 §  Serew, cylinder head (17}
2  Gashket, cylinder head (2) {For Generator sets without high
1,3,5 52 052 03 temp. cutout switch)
2 Gasket, cylinder head (2) 3 41 086 02
2 52 052 02 g  Washer, cylinder head (18)
3 Head, cylinder #2 1,2,8,5 220534
(For Generaior sets with high
temp. culout switch)
3 5201504
4 Switch, high tem. cutout
{Replaced by 47 703 07)
(For Generator sets with high
temp. cutout switch)
3 230089




ZRIG BE

Index Description Part index Description Part
Variation Number Number Number Variation Number Number
Dipstick, ol level 8 Plug, oil fill - dipstick type
2 52 272 62 3,8 52 036 02
Tube, ol fill 8  Tube, oif fill
2 277723 (Replaced by 47 123 08)
Dipeatick, ol level 3 237012
1,3,4,9,13, 14 52038 04 9 Tube, oil fili
Dipstick, oil level 8 47 123 08
8 52 038 05 16 Plug, ol filt - hex cisk. hd.
Dipstick, olf level 2 47 139 01
(Replaced by 52 038 04} 11 Plug, oil §iil - square hd.
10, 12 52 038 06 1, 4,210 X756
Screw, tapping 10 - 24 x 3/8 i2  Pipe, cap
1,3,4,8,9,10, 12,13, 14 X-67-G4 12,13, 14 5217301
Clip, tube 13 Pipe, oll fill 3/4 1L.P. x 2-1/2"
1,3,4,8,9 10,12, 13, 14 52154 ™1 12,13 46 136 02
Tube, oil level 4 Tube, oif fill
{Replaced by 52 123 09) {Replaced by 52 134 04)
1,3, 4 52 123 02 14 52 134 03
Tube, oil level i8 Mut, tock
8,9, 10,12,13, 14 52 123 08 14 X-427-1



20

Beforg Serial No. 9544628 use 4875513
After Serial Mo, 9544627 use 52 785 48

o

i
&

Index Description Part Index Bescriplion Part
Variation Number MNumber NMumber Variation Number Number
Starter - assembly 4] Cap, drive end
{AMBAC SM-18190) 1.3,5, 99 52 227 01
(Includes 4 thru 10) 7 Armature
1 52 098 03 1,3 52170 02
Starter - assembly 7 Armaiure
{AMBAC SM-18191) 5 52 17003
{Includes 4 thru 10) 7 Armature
3 52 098 04 99
Starter - assembly Before Serial No. 9544268 use 52 170 @1
{AMBAC 17705-25-M030SM) After Serial No. 9544267 use 52 170 62
(includes 4 thru 16} 8 Boli, thru (2)
99 1,3, 99 s2211 o1
Before Serial No. 8544628 use 52 088 02 8  Boali, thru (2)
After Serial No. 3544627 use 52 (93 03 5 5221103
Starter - assembly 8 K, brush & spring
{AMBAC SM-21348) 1, 99 48 755 15
(Includes 4 thru 10} 9  Ki, brush & spring
5 52 098 €6 3,5 52 755 15
Washer, split lock 1/4 (2) 10 Kit, commutator end cap
1,3,5,99 K-20-1 {Includes brush holder,
#ut, hex 1/4-20 (2} brushes & springs}
1, 3,5, 99 X811 1, 99 4ag 227 04
Kit, drive 10 Kit, commutator end cap
{Includes 5) (Inciudes brush holder,
1,3.5 52 755 05 brushes & springs)
Kit, drive 3 52 227 03
{Includes 5) 10 Kit, commuiaior end cap
1] (includes brush holder,
Before Serial No. 9544628 use 52 755 93 brushes & springs)
After Serial No. 9544627 use 52 755 05 5 52 227 07
Hit, drive paris 11 Bracket, siarter support
1,38 52 758 08 5 52126 03
Kit, drive paris
99




Ba, 7 Exhaust Manifold

Index Description Part Index Description Part
Mumber Variation Number Number MNumber Variation Number Mumber
1 RAuffler (2) 9  Styap, lifting (2)
10 52 068 04 2.3 a7 465 1
2 Clamp, muifler 1-1/2" (2} 10 Stud 5/16-18x% 4 (4)
14 237548 2,3,6,7,9 10 K-352-18
3 Manlfold, exhaust - #1 10 Stud 5/16-18 x 4 (2)
278 52 054 05 8 %-352-18
4 Gaasket, manifold (2) 10 Stud 516-18 x4 (3)
(Replaced by 52 041 10) 13,14 X-352-18
2,3,6,7,89,10,99 52 041 06 10 Stud 5/15-18 x 4-3/4 {2)
4 Gasket, manifold (2) 8 H-352-43
13, 14 5204110 11 Washer, split lock 5/76 (4)
5  Blanifold, exhaust - #1 2,3,6,7,8810, 13,14 He2i1
3,6, 9, 10,13, 14 52 054 01 12 Nut, hex. hd, 5/16-18 (4)
5  RManifold, exhaust - #2 2,3,6,7,8 9, 10,13 X-82-2
6, 10,13 52 054 03 12 Nui, hex. hd, 5/16-18 (3)
7  Manifold, exhaust~#2 14 X-§2-2
2,3.7,89 14 52 054 05 13 Hester, aiv inlet
8 Screw, H.C.5/16-18 x 3-1/4 13 52 39 o1
{Replaced by 52 086 08}
13,14 52 0288 67

GRie BY

]



fanl

o

Index Description Part Index Description Part
Mumber Variation Number Number Number Variation Number Number
1 Flywheel 4  Screw, H.C.3/816x21 (4
2,3,9,16,17, 18, 19, 41, 199, 200 52 025 15 9,16, 17,19, 21, 29, 37, 40, 41, 43,
1 Fiywheel 197, 198, 199, 200 X-1592-2
5 52 025 19 5 Screen, grass
i Flywhesl (Replaced by 52 755 31)
26 52 025 20 2,23, 34 52182 062
i Flywheel 5  Screen, grass
21,37, 40 (Replaced by 52 162 15)
Before Sgrial No, 14003556 use 52 025 20 18 52 162 13
After Serial No. 14003555 use 52 025 25 5 Screen, grass
1 Flywheel 26, 46 52 162 15
23,29, 31,43 8  Screen, grass
Before Serial No. 13177575 use 52 025 20 (Replaced by 52 755 28)
After Serfal No. 13177574 use 52 025 25 8 29 52 162 08
1 Flgn;:heel & Screen, grass
Before Serial No, 13177575 use 62 025 25 (Replaced by 52 755 29)
After Serial No. 13177574 use 52 025 34 16, 31 5216210
1 Flywheel 7 Wagsher, plain 1/4 (4)
a4 2,5,9, 16, 26, 27, 43, 46 X-25.52
Before Serial No, 13177575 use 52 025 22 7 Washer, plain 1/4 (4)
After Sorial No. 13177574 use 52 025 25 (Used Before Serial No. 131775785)
1 Flywheesl 23, 29,31, 34 K-25-52
198 8  Screw, russ head 1/4-20 2 578 {4)
Before Serial No, 8544628 use $2 025 13 (Replaced by 47 086 05)
After Serial No. 9544627 use 52 025 15 2,5,9,16, 18,19, 21, 26, 27, 43, 46,
1 Flywheel 148, 199, 200 %-166-2
458 52 025 32 B Screw, truse head 1/4-20 1 5/8 (&)
] Fiywi}eei (RE[J/&C@G’ by 47 086 a5}
47,197 §2 §25 25 {Used Before Serial No. 13177575)
2 Shafi, front drive 23,29,31, 34 #1866-2
17,87 236084 8 Scrow, trues head 1/4-20 1 /8 (4)
2 Shaft, foni drive (Used After Serial No. 13177574)
19, 40, 41, 198 59 1485 07 23,29,31, 34 47 886 88
2 Shef frond drive &  ZBerew, Wuss hoad 1/4-20 1 5/8 (&)
A% 9BESTT 197 A7 938 08
% Hay, stuere 3718 x 1372
ALL K=288-17

GRID BB




=%
fngdon  Deseriplion Part index Descripiion Fari
Mamber  Variation Number Meumber Bumber  Variation Number fumber
2 Cup, drive 92 Washer
5,27 BZ 671 g1 5,07, 27 52 1 o
id Soreen, grass 13 Sorew, H.C, 8/8-24 x1-1/4
{Replaced by 82 765 30) 2,8,5,6.9,16, 18, 18, 21, 23, 26, 27, 28,
8, 27 52 168 7 31, 84, 87, 89, 40, 41, 43, 48, 47, 197,
16 Screen, grass 198, 199, 200 K-7-38
{Replaced by 52 755 22) 12 Sorow, H.C. 3/8-24 n 4
19,45 52 162 62 17 H-7-27
10 Screen, grass 4 Adapier, front drive
{Replaced by 52 162 03) 18, 31 237373
108, 1988, 200 52 162 07 18 Secrew, hex socket he. (8)
10 [Kit, grass screen 6,39 X-55-4
{9? 53 755 22 16 Washer, split lock (8)
- 6,39 K181
11 Washer, split lock 17 Ean
ALL H-22-1
12 Wagher 6,39 52 157 01
2,8,6,8 16,18, 19, 21, 23, 26, 28, 31, 18 FI%Wheel 52 025 16
34, 37, 39, 40, 41, 43, 46, 47,197, i8  Flywheel
198, 198, 200 52 714 02 y
' ! 39 52 025 24
Index Description Part
Mumber Variation Number Number GROUP 14
A Fuel Pump
i Hose 1/4 x1/246
(Replaced by X-810-12}
1,3,56 X-386-25
i Mose /4w 1/2 1 6-1/2
{Replaced by X-810-3}
7 X-386-54
2 Glamp hose (2)
1,3,5,6,7 K-426-9
3 Connector, hose
1,5, 7 X-301-1
3  Connector, hose (2)
3,6 H-381-1
4 Gasket
1,2,35,6 47 041 04
4  Gasket, Insulating
7 277649
5  Cover, pump pad
2 240282
8  Secrew, H. C.1/2-28 x 1/2 (2)
2 Ha12246 index Description Part
7 Pump, fuel Humber Variation Number pumber
1.3.5.6.7 52859 01 & Sorow, truss hel. 1/4-20 % 5/8 (2)
g Washar, plain {2} 7 47 055 88
1.2.56,7 K-28-83 ¢  Connector, hose .
8 Serew, fillisier head 1/4-20 1 3/4 {2) i B 7 ! X-380-1
(Replacad by 47 086 08 T
1,356 ¥-174-2

ERID B



GROUE 47
Governoy

Index Description Pari index Description Part
Number Vartation Number Mumber Mumber Variation Number Number
k| Bpring, linkage i Boli, round hd, square necl 1/4-20 11
3 230117 14 52211 04
2  Link, governor 12  Spacer
1,3 52 354 02 3 X-400-122
2 Link, governor i3 Rod, speed conirol
6,10 52 354 03 10 236258
3 Link, governgr 14 Screw, H.C. 10-24 x 7/16 (2)
4,5 s2079 01 1,4,5,86, 7,8 10, 14 X-67-97
3  Link, governor 14 Screw, H.C. 16-24 x 7/16
7,8,14 52079 02 3 K-67-97
4  Arm, governor 15  Clamp, cable (2)
{Replaced by 52 187 02) 1,4,5,6,7, 8,10, 14 235778
1,3,4,5 52 186 03 i5  Clamp, cable
5  Secrew, sems 10-24 1 3/8 3 235778
{Used only with 51 237 01 Clamp} 16 Brackei, throttle cable
1,8,4,5,6,7,8,10, 14 K811 5,8 82 195 62
§  RNul hex 1/4-20 17 Mut, hex. hd. #10-32 (2)
1,3,4,5,6,7,8 10,14 #-83-1 3,10 K-70-3
¥ Wacher, plain 1/4 18 Arm, governor
1,8,4,5,6,7,8 10, 14 X-25-72 {Replaced by 52 187 02}
8  Spring, governor 8,7, 8,10, 14 52 187 01
1,8, 10, 14 52 09t 04 195 Spring, governor
g  Spring, goveraor 3 52 021 48
4,5,7,8 10 52 091 05 20 Washer, wave
19 Clamp, goveinor 3 275880
{Replaced by 52 187 02) 24 Sorew, HLOC. V/4-20 1 7/8
1,3,4,5,6,7, 8,10, 14 5 237 41 3 ¥-439.F
it Sevew, A. ML 1/4-28 22 Bpaoer
{Replaced by 52 211 04) 3 5241205
i.3,4,5 6 7.8, 1¢ ®-785-1

GRID B8



index  Description Fat Index Description Prrt
Mumber  Variation Number Humber Mumber Variation Rumber Humber
z4  YWasher, plain /4 56 Washer, plein ¥4 ()
3 H-88-63 1.4, 8 E-28-102
25  Rod, ball joint 36 Washer, plain /4
3 82 41102 G,7.8,10,14 E-85-102
26  Clip, ring 37 Shafl, governor Cross
3 235278 {Replaced by 52 678 04)
2%  Lever, speed control 1,4,56,7,8 10 51078 02
4,7 5211902 37  Shaft, governet
26  Lever, speed conirol 14 52 078 04
58 52 91203 32 Pin, governot siop
29  Screw, BLC. 1/4-28 1 5/8 1,3, 4,5,6,7,8 10, 14 231355
1. 4,5,6,7, 814 X-5-1 38 K, governor gear
30  Lever, speed conirol 1,4,5,6,7,8,10,14 A-235743-8
1, 8, i4 52 119 01 39 Gear, governor
3t Stop, governor {Replaced by 52 042 03)
1,4,56,7,8,14 234614 3 52 042 02
82  Washer, internal/exiernal tooth 1/4 40  Screw, R.M.M. 8-32 x 3/8 (2)
1,4,5,6,7, 8,14 H-22-12 3 X-51-12
33  Shafl, governor cross at Screw, R.H.M. 8-32 x 3/4
3 52 420 06 3 X-51-11
34 Washer, plain 1/4 42  Washer, internal tooth #8 (2)
1,3,4,56,7,8,10, 14 X-25-12 3 X-22-7
34  Washer, plain 1/4 (2) 43 Brackel, governor housing
6,7, 8, 10,14 X-25-60 3 52 926 01
35  Retainer, governor
1,4,5,6,7,8,10,14 X-269-28

ke Bt

fyoed
n



26

lgnition

Index Description Part Index Description Part
Mumber Variation Number Number Number Variation Number Number
1 Screw, F. M. sems 10-24 x 3/8 (4) 13 Screw, fillister hd. 10-24 x 7/16 (3)
1,2,4,56,7,8,9, 10 X-131-1 1 X-67-84
2 Cover, breaker 14 Screw, fillister hd. 10-24 x 15/16
1.2,4,56,7,8,9,10 51 085 02 1 X-67-85
3  Gasket, breaker cover 15 Spark plug (2)
(Replaced by 52 041 11) 1,2,4,5,6,7,8,9, 10 5113202
1,2,4,56,7 220174 16 Grommet, spark plug (?)
3  Gasket, breaker cover 4,6 47 313 01
8,9, 10 52 041 11 17 Connector - Male
4  Breaker 2,5,7,9,10 48 155 02
{Replaced by 47 150 03) 18 Connector - Female
1,2,4,5,6,7 52 150 02 10 48 155 03
4  Breaker 192  Connector
8,810 47 150 03 1 236473
5 Rod, breaker push 20 Lead, hi-tension 19”7
1,2,5,6,7,8,9,10 5241101 1,2,4,5,6,7,8,9 10 52 348 02
5  Rod, breaker push 21 Lead, hi-tension 11"
4 52 411 05 1.2,4,5,6,7,8,9,10 52 348 01
6 Connector 22  Coil, ignition
2,567,910 236602 (Replaced by 52 145 02)
7 Screw, hex, washer hd, 1/4-20 3 1 (2) 1,2,4,5,6,7 51 145 01
2,6, 7 X-87-98 22 Coll, ignition
&  Rectiifier - regulator 8,810 52145 02
2,567,910 41 403 05 23  Strap, coil
2 SBerew, H. C. 1/4-20 x 7/8 (2} (Replaced by 52 445 03)
5,8,10 X-5-3 1.2,4,5,86,7 5244501
10  Stator 23 Strap, coil
2,56,7,910 237878 8,8, 10 52 445 03
11 Screw, H. C. 10-24 % 3/4 (4) 24 Serew, tapping 1/4-20 x 7716 (2)
2,567,810 X-87-51 1,2.4,5,6,7,8,8,10 X-87-83
12 Siafor 25  Clip, lead
1 45 085 02 1,7 48 154 02
GRID 812




GROUP 18

KTi17-KT19-KT21 Con?’d.)
index Description Part Index Description Part
Mumber \Variation Number Mumber Mumber Variation NMumber Mumber
‘ a5 Condenser Mot Husirated
’ {Includes #26} "
3 - 14 -
1.2.4,5.67,8 Lead, eoill (10" - 14 gauge - push on

tab and insulated barrel eyelet terminals)

4 25 518 07
Lead, rectifier regulator (10° - 18
gauge - push on tab and uninsulated
barrel eyelet terminals)

2,9,10 2551805
Lead, coil (16" - 14 gauge - push on
tab and insulated barrel eyelet terminals)

Before Serial No. 11261523 use 52 755 13
After Serial No. 11261522 use 52 147 01
26  Condensger
{Includes #26)
9, 10 52 147 01
27  Screw, hex. washer hd. 1/4-20 % 3/4
(Use only after serial number 11261522)

1,2,4,5,6,7.8 X-67-62
PR e 2,910 25 518 09
27  Screw, hex washer hd. 1/8-20 % 5/4 T
¥ g - - h
9 10 X-67-62 Lead, coil (6" - 14 gauge - push on

tab and insulated barrel eyelet terminals)
57 25 518 06

Lead, rectifier regulator (16" - 14

gauge - push on tab terminals) =
57 2551810

GRID 813 27



KT17-KT19-KT21

GROUP 19
INSTRUMENT PANEL
o
Index Description Part Index Description Part
NMumber Variation Number Number Mumber Variation Number Number
i Plate, instruction 7 Washer, E.T. 1/4
200 220725 200 X-22-38
2 Screw, H.C. 1/4-20 x 1/2 (2} 8  Switch, togale
200 ¥-5-13 200 238011
3  Panel, control 8  Washer, LT. #6 (4)
200 237594 200 X-22-6
4  Washer, split lock 1/4 (2) 10 Washer, plain 5/16 (2}
200 X-20-1 200 X-25-5
5  Mut, hex 1/4-20 (2) 1 Holder, fuse
200 X-81-1 200 4132302
8  Switch, push button
200 237851

GRID B4



KT17-KT19-KT21

GROUP 22
Piston & Rod

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
fModel KT17 RModel KT19
1 Ring Set - Sid. & .003 (2) 1 Ring Sat - Std. & .003 (2)
.57 1 52 108 01 6 52108 01
Ring Set - .010 (2) 52 908 02 Ring Set - .010 (2) 52 108 02
Ring Set - .020 (2) 52 108 03 Ring Set - .020 (2) 52108 03
Ring Set - .030 (2) 52 103 04 Ring Set - .030 (2} 5210804
2  Piston agsembly - Sid. (2) 2  Piston assembly - Sid. (2}
(Replaced by 52 074 67) {Replaced by 52 074 72)
1,5 5207412 6 52074 32
Pision assembly - .003 (2} Piston assembly - .003 (2)
(Replaced by 52 074 68) 52 074 20 {(Replaced by 52 074 73) 5207433
Piston assembly - 010 (2) Piston assembly - .010 (2)
(Replaced by 52 074 69) 5207403 (Replaced by 52 074 74} 5207434
Piston assembly - .020 (2) Piston assembly - .020 (2)
{Replaced by 52 074 70) 5207404 {Replaced by 52 074 75) 5207435
Piston assembly - .030 (2) Piston assembly - .030 (2)
{Replaced by 52 074 71} 52 074 05 {Replaced by 52 074 76) 5207436
Piston assembly - Std. (2) 3 Connecting rod - Std. (2}
7,11 52 074 67 {Replaced by 52 067 33}
Piston assembly - .003 (2) 52 074 68 8 52 087 21
Piston assembly - .010 (2) 52 074 69 Connecting rod - .01¢ U. 8. (2)
Piston assembly - .020 (2) 52074 70 {(Replaced by 52 067 34} 52 067 22
Pision assembly - .030 (2} 5207471 4 Retainer, piston pin (4}
3 Connecling rod - Std. (2) & 52141 09
(Replaced by 52 067 29) Model K721
1,5 52 067 02 1 Ring Set - Std. & .003 (2)
Connecling rod - .01¢ U. 8. (2) 2 52108 05
{Replaced by 52 067 30} 52 067 08 Ring Set - .010 (2) 52 108 06
Connecting rod - Std. (2) Ring Set - .020 (2) 52 108 07
{Replaced by 52 067 55) Ring Set - 030 (2) 52108 08
7 52 067 28 2  Piston assembly - Std. (2)
Connecting rod - .00 U. S. (2} 2 5207477
(Replaced by 52 067 56) 52 067 30 Piston assembly - .003 (2) 5207478
Connecting rod - 8td. (2) Piston assembly - .010 (2) 5207479
11 52 087 61 Piston assembly - .020 (2) 52 074 80
Connecling rod - 018 U, 8, (2) 52 887 62 Piston assembly - .030 (2) 52 074 81
4 Retalner, piston pin (4} 3 Connecling rod - §td. (2)
1.8,7, 11 230004 2 52 067 41
Connecting rod - .0710 U. 8. (2) 52 067 a2
4 BRetainer, pision pin (4)
2 47 08 0

{Note: All piston assemblies contain piston, piston pins & retainers)

GRID C3

29




KT17-KT19-iKT21

GROUP 25
Qi Pump
/‘i i
&
o
10/ £
&
9~
Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Rotor, outer 7 Clamp, oil screen
1,2 51414 02 1 52237 M
2 Rotor, Inner 8  Screw, tapping 10-32 x 3/8
1,2 51 414 0t 1 X-87-64
3  Shatt, oil pump g Pin, roll
1,2 52144 05 1,2 X-280-25
4  Gear, oll pump 10  Cover, oll pump
(Replaced by 52 043 05) 1,2 52 096 03
1,2 52 043 03 11 Screw, tapping 10-32 x 7/16(4)
5 Spacer {A.R. Max, 2} 1,2 X-67-64
1,2 52 422 01 S
&  Screen
1 52 162 04

GRID 2



GROUP 39

KTi17-KT19-KT21 Gaskel Sel
Descriplion Part Degeripiion Part
Variation Numbher Number Variation Number Mumber
; Mlodel KT17 Piodel KTI7 & KTig
Gasket Sat Gasket Set
1 52 758 (i 12 52 755 12
Set Includes Set Includes
Seal, front oil 52 03207 Seal, front oil 52032 10
Seal, rear oft K-583-5 Seal, rear oil 1-3/8" 1.D. X-583-5
Gasket, breaker cover s2041 1 Seal, rear oil 1-1/2" {.D. 52 032 09
Gasket, elbow 277069 Gasket, breaker cover 52041 11
Gasket, air cleaner 277093 Gasket, efbow 277069
Gasket, fuel pump 47 04104 Gasket, air cleaner 277093
Gasket, Intake (2) 52 04109 Gasket, fuel pump 47 041 04
Gasket, closure plate 5204108 Gasket, intake (2) 52 041 08
A Gasket, cylinder barrel (2) 5204104 Gasket, exhaust (2) 52041 10
o Gasket, carburetor 271030 Gasket, closure plate 52 041 08
Seai, valve stem (2) 5203205 Gasket, cylinder barral (2) 52 041 04
Gasket, cylinder head (2) 52052 03 Gasket, carburetor 271030
Gasket, vaive cover (3) 52 053 01 Seal, valve stem (2) 52 032 05
Gasket, air cleaner 52 055 04 Gasket, cylinder head (2) 52 052 04
Seal, breather 52 032 04 Gasket, valve cover (3) 52 055 01
Gasket, exhaust (2) 52 041 10 Gasket, air cleaner 52 055 04
Seal, breather 52032 04
Model KT21
Gasket Set
10 52 755 10
Set Includes
Seal, front ofi 52032 10
Seal, rear oil 1-3/8" |.D. X-583-5
Seal, rear oil 1-1/2" 1.D. 52 032 0%
Gasket, breaker cover 52 041 11
Gasket, carburetor 271030
Gasket, elbow 277062
Gasket, air cleaner 277093
Gasket, fuel pump 47 041 04
Gasket, intake (2) 52 041 09
Gasket, exhaust (2) 52 04110
Gasket, closure plate 5204108
Gasket, cylinder barrel (2) 52 041 04
Seal, breather 52 03204
Seal, valve stem (2) 52032 05
Gasket, cylinder head {2) 52 052 02
(GGasket, valve cover (3) 52 055 01
Gasket, air cleaner (2) 52 055 04

GRIDCS 31



ENGINESTN.

ENGINE DIVISION, KOHLER CO., KOHLER, WISCONSIN 53044

Litho in t),8.A, 2/84 1086-1.0



